Llendell 125
RY-125LD

SPARES BODY PARTS



ASSY NO.
Al
A2
A3
A4
A5
A6
A7
A8
A9
Al0
All
Al2
Al3
Al4
A15
Al6
Al17
A18
A19
A20
A21
A22
A23
A24
A25

INDEX
DESCRIPTION
FRAME ASSY
STEERING STEM ASSY
HANDLE BAR ASSY
FRONT LIGHTS
REAR LIGHTS
SPEEDOMETER ASSY
ELECTRICAL PARTS
PAINTED PLASTIC PARTS
OTHER PLASTIC PARTS
SHOCK ABSORBERS
SEAT/REAR HANDRAIL
FUEL TANK ASSY
AIR CLEANER/CARBURETOR ASSY
FOOTREST ASSY
MAIN STAND ASSY
REAR FORK ASSY
MUFFLER ASSY
PEDALS
BRAKE ASSY
WHEEL ASSY
CONTROL CABLES
LOCK SET
BATTERY
TOOLS
FASTENERS

PAGE NO.
1

Uk WwWN

~N

10-11
12
13
14
15
16
17
18
19
20
21

22-23
24
25
26
27

28-30



Al - FRAME ASSY

S.NO. PART CODE DESCRIPTION QUANTITY
Al-1  NDTCAOOO07A FRAME BODY 1
Al-2  NDTA002 BRACKET, FRONT COVER 1



A2 - STEERING STEM ASSY

OU00|.
20000

S.NO. PART CODE DESCRIPTION QUANTITY
A2-1  N592B050 STEERING COLUMN 1
A2-2  LOOHOO00 STEERING BEARING ASSY 1



S.NO.

A3-1
A3-2
A3-3
A3-4
A3-5
A3-6
A3-7
A3-8
A3-9

PART CODE
PB92C035
PB94C040
PB9C0403
NDCGO04BCR
NCG1G002
NCG1G001
NDTEO80
NDTEO70
NDTAO507A

A3 - HANDLE BAR ASSY

- —wa

58§

DESCRIPTION

REAR VIEW MIRROR, R

REAR VIEW MIRROR, L

RUBBER CAP, REAR VIEW MIRROR
END COVER, HANDLE BAR
HANDLE GRIP, R

HANDLE GRIP, L

CONTROL SWITCH, R

CONTROL SWITCH, L

HANDLE BAR

QUANTITY

PR RPRRPRPRNNRR



S.NO.

A4-1
A4-2
A4-3
A4-4
A4-5
A4-6

PART CODE
NDTC9337A
NDT1E140
NDTE1803
NDTE1703
NDTE14A
LOOE3610001

A4 - FRONT LIGHTS

2T [

DESCRIPTION

WIND SHIELD

HEADLIGHT ASSY

FRONT TURN LIGHT, R

FRONT TURN LIGHT, L
CONNECTION WIRE, HEADLIGHT
BULB, HEADLIGHT

QUANTITY

NR R R R



S.NO.

A5-1
A5-2
A5-3

PART CODE
NDTE2101
N001G118
NDTE216

A5 - REAR LIGHTS

DESCRIPTION

TAIL LIGHT & TURN LIGHT ASSY
FLANGE BUSH

CONNECTION WIRE, TAIL LIGHT & TURN LIGHT ASSY

0o—n»~

o—n»~

QUANTITY
1
4
1



A6 - SPEEDOMETER ASSY

S.NO. PART CODE DESCRIPTION QUANTITY
A6-1  NDTE120J3T7F02 SPEEDOMETER ASSY 1



S.NO.

A7-1
A7-2
A7-3
A7-4
A7-5
A7-6
A7-7
A7-8

PART CODE
NDTEOOO
LO01EO20
LOOFEO30
NOOFEO10
N56E330
LOOEO50
LOOEO40
LOOSEO08

A7 - ELECTRICAL PARTS

DESCRIPTION

WIRE HARNESS

RECTIFIER

START RELAY

IGNITION COIL

HORN

CDI

FLASHER

REAR BRAKE SWITCH CABLE

QUANTITY
1

PR RRRRR



S.NO.

A8-1
A8-1
A8-2
A8-2
A8-3
A8-4
A8-5
A8-5
A8-6

PART CODE
NDTCO118AT7F00
NDTC01173T7F00
NDTCA118A
NDTCA1173
M59P096LX
960006000
NDTC165WBRT7F02
NDTC165NAJT7F02
NDTC0457A

A8 - PAINTED PLASTIC PARTS

DESCRIPTION

FRONT FENDER, WHITE

FRONT FENDER, GREY
HEADLIGHT COVER, WHITE
HEADLIGHT COVER, GREY
BRACKET, SPEEDOMETER CABLE
BUSH, FRONT FENDER

FRONT COVER, WHITE

FRONT COVER, GREY
SPEEDOMETER COVER

QUANTITY
1

PR RRRRR R



S.NO.
A8-7
A8-7
A8-8
A8-9

A8-10

A8-10

A8-11

A8-11

A8-12

A8-13

A8-14

A8-14

A8-15

A8-15

PART CODE
NDTC127WBRT7F00
NDTC127NAJT7F00
NDTCO070

NDTP953
NDTCO95WBRT7F02-1
NDTCO95NAJT7F02-1
NDTC126WBRT7F00
NDTC126NAJT7F00
NDTC065

NDTP952
NDTCO90WBRT7F02-1
NDTCO90NAJT7F02-1
NDTCO858A
NDTC08573

A8 - PAINTED PLASTIC PARTS

f— 13

DESCRIPTION
FRONT-RIGHT COVER, WHITE
FRONT-RIGHT COVER, GREY
SIDE COVER, R

BRACKET, R

REAR COVER,R, WHITE
REAR COVER,R, GREY
FRONT-LEFT COVER, WHITE
FRONT-LEFT COVER, GERY
SIDE COVER, L

BRACKET, L

REAR COVER, L, WHITE
REAR COVER, L, GREY

TAIL COVER, WHITE

TAIL COVER, GREY

15

QUANTITY
1

R R RPRRPRRPRPRRRRRERR



A9 - OTHER PLASTIC PARTS

S.NO.

A9-1
A9-2
A9-3
A9-4

PART CODE
NDTC105
NDTC9347A
NDTC110
NDTCO012

DESCRIPTION

FRONT PART, FRONT PANEL
UPPER COVER, FRONT PANEL
REAR PART, FRONT PANEL
REAR PART, FRONT FENDER

10

QUANTITY
1

1
1
1



S.NO.
A9-5
A9-6
A9-7
A9-8
A9-9

A9-10

PART CODE
NDT1CO015
NDTC370
NDTPO59
NDTC935
NDTC2677A
NDTC2667A

A9 - OTHER PLASTIC PARTS

DESCRIPTION
REAR FENDER
REAR REFLECTOR

INNER SUPPORT, REAR FENDER

LOWER MID COVER
LOWER COVER, R
LOWER COVER, L

11

T

QUANTITY
1

[ = W = =



S.NO.
Al0-1
Al10-2
Al0-3
Al0-4

PART CODE

NAQBO0207A
NAQBO107A
NCGBO30YH
NCGBO40YH

A10 - SHOCK ABSORBERS

DESCRIPTION

FRONT SHOCK ABSORBER, L
FRONT SHOCK ABSORBER, R
REAR SHOCK ABSORBER, R
REAR SHOCK ABSORBER, L

12

QUANTITY
1

1
1
1



A11 - SEAT/REAR HANDRAIL

2—/‘

& S
S.NO.  PART CODE DESCRIPTION QUANTITY
Al1-1 NDT3C0051 SEAT 1
A11-2  NDTA0408M REAR HANDRAIL 1
A11-3  NDTC250 LUGGAGE BOX 1
Al1-4 M13G068 RUBBER BUSH 4
A11-5 FB03123 FLANGE BUSH 4

13



S.NO.
Al2-1
Al12-2
Al2-3
Al2-4
Al12-5
Al2-6
Al12-7
Al12-8

PART CODE
NDTCOO007A
NDTE342
NDTC936
N59K002CX
L003C025
NDTE340
M59G022
M59G022

A12 - FUEL TANK ASSY

DESCRIPTION
FUEL TANK

FUEL TANK CUSHION RUBBER

COVER, FUEL SENSOR
CAP, FUELTANK

FUEL FILTER

FUEL SENSOR

OIL PIPE, SHORT

OIL PIPE, LONG

14

QUANTITY
1

PR RRRRR



A13 - AIR CLEANER/CARBURETOR ASSY

—1

S.NO.
Al3-1
Al13-2
Al13-3
Al3-4
Al13-5

PART CODE
NA71Q020
N59Q024
NBW5Q000
D00B0O14
L00JQ48PW

DESCRIPTION

AIR CLEANER ASSY
AIR FILTER
CARBURETOR
GASKET, INTAKE PIPE
INTAKE PIPE

15

QUANTITY
1

R R R



“—Q O@—+

—Q @—4

—0 @—4
S.NO. PART CODE
Al4-1 NDTA1107A
Al14-2 NDTA1708M
Al14-3 NDTA1608M
Al4-4 NO01G118
Al14-5 NDTG133
Al4-6 NDTA112
A14-7 NDTKO30

Al14 - FOOTREST ASSY
1

DESCRIPTION

FRONT FOOTREST ASSY

REAR FOOTREST ASSY, R

REAR FOOTREST ASSY, L

RUBBER BUSH

RUBBER BUSH, REAR FOOT REST L
SIDE STAND

SPRING, SIDE STAND

16

QUANTITY

PR ROR PR



S.NO.
Al15-1
A15-2
A15-3
Al5-4
A15-5
Al15-6

PART CODE
NDTA1007A
NCGHO040
L00G112
910030030
N59P030LBX
PC3K020

A15 - MAIN STAND ASSY

DESCRIPTION

MAIN STAND

AXLE, MAIN STAND

MAIN STAND RUBBER STOPPER
PIN SPLIT

HOOK, MAIN STAND

SPRING, MAIN STAND

17

(

QUANTITY
1

[ = W = =



S.NO.
Ale6-1
Al6-2
Al6-3
Ale-4
Al6-5
Al6-6
Ale-7
Al6-8

A16 - REAR FORK ASSY

5—

—1

PART CODE
NDTAOQ908L
NDTGO09
LOOPZ030
LO0GO038
M13C180
L241D170BX
L24P173
618712000XY

[ ] 'Tu
3 8
DESCRIPTION
REAR FORK
CHAIN GUIDE

AXLE, REAR FORK

PLUG, CHAIN CASE

CHAIN CASE

CHAIN ADJUSTER, L/R
CHAIN ADJUSTER PLATE, L/R
NUT, REAR FORK AXLE

18

QUANTITY

P NNR R R RRE



A17 - MUFFLER ASSY

S.NO. PART CODE DESCRIPTION QUANTITY
Al7-1 NDTQO01001 MUFFLER WITHOUT COVER 1
Al7-2 1001QO011 GASKET, MUFFLER INLET 1
Al17-3 NDTQO50BCR MUFFLER COVER 1
Al7-4 NDTQO10 MUFFLER ASSY 1

19



S.NO.
Al18-1
A18-2
A18-3
Al18-4
A18-5
Al18-6

A18 - PEDALS

PART CODE
NDTD180BCR
LOOBX13BCR
LOOQD53BCR
NDTKO040
L61K050
910020020

DESCRIPTION

REAR BRAKE PEDAL

PEDAL GEAR CHANGE

KICK STARTER

SPRING, REAR BRAKE PEDAL
SPRING, REAR BRAKE SWITCH
PIN

20

4

-~

I

6—|

QUANTITY
1

[ = W = =



A19 - BRAKE ASSY

21

7—
/gj | X &
). 4 €
o e/ 2 4
D 1—
=
1|0
- z _J
i L]
S.NO. PART CODE DESCRIPTION QUANTITY
A19-1 NDTD130058M-P BRAKE OIL PIPE, FRONT DISC BRAKE 1
Al19-2 NDT1D1318M DISC PLATE, FRONT DISC BRAKE 1
A19-3 NDTD130058M-L CALIPER ASSY, FRONT DISC BRAKE 1
Al19-4 NDTD134 BRAKE PAD, FRONT DISC BRAKE 1
A19-5 NCCD14Vv02 CLAMP, BRAKE OIL PIPE 1
A19-6 NDTD130058M-T FRONT BRAKE LEVER, WITH UPPER PUMP 1
A19-7 NDTD130058M FRONT BRAKE ASSY 1
A19-8 NDTD111 BRAKE SHOE ASSY 1
A19-9 NDTD1108L REAR BRAKE PANEL 1
A19-10 LOODS76 REAR BRAKE ROD 1




S.NO.
A20-1
A20-2
A20-3
A20-4
A20-5
A20-6
A20-7

PART CODE
N591D050
N59D020
LOOLZ066
MOOD1607A
MO001J030LBX
LOOD040
618712000XY

A20 - WHEEL ASSY

DESCRIPTION

FRONT TYRE

FRONT ALLOY WHEEL
AXLE, FRONT WHEEL
GEAR, SPEEDOMETER
COLLAR, FRONT AXLE
FRONT TUBE

NUT, FRONT WHEEL AXLE

22

QUANTITY
1

PR R R R



S.NO.
A20-8
A20-9
A20-10
A20-11
A20-12
A20-13
A20-14
A20-15
A20-16
A20-17
A20-18
A20-19

PART CODE
N59D030
LOOD152LBX
LOOBD150
LOODO60
LOOPZ026
N59J070
M12J040
M79J050
LOOD155BX
LOODL19
N591D070
618712000XY

A20 - WHEEL ASSY

DESCRIPTION

REAR ALLOY WHEEL
REAR SPROKET

BUFFER

REAR TUBE

AXLE,REAR WHEEL
INNER COLLAR, REAR SPROCKET
COLLAR L, REAR AXLE
COLLAR R, REAR AXLE
LOCK CLIP

CHAIN

REAR TYRE

NUT, REAR WHEEL AXLE

23

QUANTITY
1

PR RPRNRPRRRRRR



S.NO.
A21-1
A21-2
A21-3
A21-4

—

A21 - CONTROL CABLES

4

PART CODE
M133F040
N123F020
MAG6F030
NDT3F060

DESCRIPTION
SPEEDOMETER CABLE
THROTTEL CABLE
CHOKE CABLE

SEAT LOCK CABLE

24

QUANTITY
1

1
1
1



S.NO.
A22-1
A22-2

A22 - LOCK SET

PART CODE
NDTK000J3
PE8P048LBX

DESCRIPTION
LOCK SET
LATCH, SEAT LOCK

25

QUANTITY
1
1



A23 - BATTERY

2 3

S.NO. PART CODE DESCRIPTION QUANTITY
A23-1 LOOED93EL1 BATTERY 1
A23-2 NDT1C185 BATTERY CASE 1
A23-3 NDTP9777A BRACKET, BATTERY 1

26



A24 - TOOLS

S.NO. PART CODE DESCRIPTION QUANTITY
A24-1 LO02NO000J3CX TOOLKIT 1

27



S.NO.
Al
Al
Al
A3
A3
A3
A4
A4
A4
A4
A5
A5
A5
A5
A7
A7
A7
A8
A8
A8
A8
A8
A8
A8
A8
A8
A8
A8
A8
A8

PART CODE
578708105
578708115
930008000
FBO1032YH
578710050XY
618710000XY
FB01026
FB08003
FB08009
9074105012
FB01023
FB01026
FB0O3058LV
578706020
578305016
578706012
578706016
FBO1003BCR
FB01026
FB01028
FB0O3058LV
FB03063
FB0O8000
FB08003
578706012
578706016
578706020
578706025
9074105012
9074105016

A25-FASTENERS

DESCRIPTION

HEXAGON FLANGE BOLT M8x105

HEXAGON FLANGE BOLT M8x115

SPRING WASHER ®8

FLAT HEAD SCREW M5x12

HEXAGON FLANGE BOLT M10x1.25x50

HEXAGON FLANGE LOCK NUT M10x1.25

FLAT HEAD SCREW M4.8x13

NUT CLIP M5

SCREW CLIP M4.8x17x13

SLOTTED SCREW WITH WASHER M5x12

FLAT HEAD SCREW M4.2x13

FLAT HEAD SCREW M4.8x13

BUSH ©6.5x(®8.5x8-M20x2

HEXAGON FLANGE BOLT M6x20

HEXAGON BOLT M5x16

HEXAGON FLANGE BOLT M6x12

HEXAGON FLANGE BOLT M6x16

FLAT HEAD SCREW M6x16

FLAT HEAD SCREW M4.8x13

FLAT HEAD SCREW M4.8x19

BUSH ©6.5x(®8.5x8-120x2

BUSH ©6.5x(®13x4

NUT CLIP M6

NUT CLIP M5

HEXAGON FLANGE BOLT M6x12

HEXAGON FLANGE BOLT M6x16

HEXAGON FLANGE BOLT M6x20

HEXAGON FLANGE BOLT M6x25

SLOTTED SCREW WITH WASHER M5x12

SLOTTED SCREW WITH WASHER M5x16
28

QUANTITY
1

P RPNNNYNORPPRPNNNERPBRARNPAEANOORENNERE

=
N

0O NP NN



S.NO.

A8
A9
A9
A9
A9
A9
A9
A9
Al0
Al0
Al0
Al0
Al0
All
All
All
Al2
Al2
Al2
Al3
Al4
Al4
Al4
Al5
Al5
Al6
Al6
Al6
Al6
Al6

PART CODE
960006000
FB01026
FB01042BCR
FB04007
FBO8003
578706012
9074105012
960006000
578710035XY
578710045XY
617110000XY
960010000
971010000
FB03123
578706030
578708035
FB06002
578706012
617705000
FB04005
FB04092
578708025
578708030
FB02000
910030030
578306008
578306010
960012000
971006000
971012000

A25-FASTENERS

DESCRIPTION
FLAT WASHER ®6
FLAT HEAD SCREW M4.8x13
FLAT HEAD SCREW M6x12
FLANGE NUT M6x17
NUT CLIP M5
HEXAGON FLANGE BOLT M6x12
SLOTTED SCREW WITH WASHER M5x12
FLAT WASHER ®6
HEXAGON FLANGE BOLT M10x1.25x35
HEXAGON FLANGE BOLT M10x1.25x45
| TYPE HEXAGON NUT M10x1.25
WASHER ©10
FLAT WASHER ©10
BUSH ®6.5x®8.5x15-020x2
HEXAGON FLANGE BOLT M6x30
HEXAGON FLANGE BOLT M8x35
CLIP B10
HEXAGON FLANGE BOLT M6x12
HEXAGON FLANGE NUT M5
FLANGE NUT M6x12-8
BOLT M8x20
HEXAGON FLANGE BOLT M8x25
HEXAGON FLANGE BOLT M8x30
WASHER ©17x®23x1.5
SPLIT PIN D=3.0, L=30
HEXAGON BOLT M6x8
HEXAGON BOLT M6x10
WASHER ®©12
FLAT WASHER ®6
FLAT WASHER ®©12

29

QUANTITY
7
10
1
2

w o

=
[e)]

RFRARRPPRPWRRPNNANDMBAMBRARADIMRANNNANDGO



ASSY NO. PART NO.

Al7
Al7
Al7
Al7
Al7
Al7
Al9
Al9
Al9
Al9
Al9
Al9
Al9
A20
A22
A22
A23
A23
A23
A23
A23

560006000LBX
578708016
578708025
578708040
617008000
960008000
FB0O4011
578706012
617008000
910020020
930008000
971006000
971010000
618712000XY
578706012
819006010
FB0O8004
578706016
578708045
9074105016
960006000

A25 -FASTENERS

DESCRIPTION

NUT M6

HEXAGON FLANGE BOLT M8x16
HEXAGON FLANGE BOLT M8x25
HEXAGON FLANGE BOLT M8x40

| TYPE HEXAGON NUT M8

WASHER ©8

PIN BOLT ®10x30-M8x18

HEXAGON FLANGE BOLT M6x12

| TYPE HEXAGON NUT M8

SPLIT PIN D=2.0, L=20

SPRING WASHER ®8

FLAT WASHER ®6

FLAT WASHER ©10

HEXAGON FLANGE LOCK NUT M12x1.25
HEXAGON FLANGE BOLT M6x12
SLOTTED RECESSED COUNTERSUNK HEAD SCREW M6x10
CLIP M5

HEXAGON FLANGE BOLT M6x16
HEXAGON FLANGE BOLT M8x45
SLOTTED SCREW WITH WASHER M5x16
FLAT WASHER ®6

30

QUANTITY
2

WR NWRPRWNWRRRNRRRERRRRRR



Raybar

www.raybarmotorcycles.com

@ /raybarmoto



